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Report No. Sample name Li-ion battery Sample model
FERL LA 3.85V 14.33Wh JRE (2) s | TRARSPI WEJER/AL/ R IBE AN
Specification 3720mAh mass (g) Appearance | Silver nylon/Al/PP compound film
il i B 4% 75 THEHREIR R A PR 5]
Manufacturer Name Ningde Amperex Technology Limited
il 3 R 1k B R T AR X R T R 1 B
SR B Manufacturer No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian
Manufacturer address Province, P.R. China
Information HLIE Y i HL T WA .
86-(0)593-258 388 D-Recept TLBattery.
Telephone Number ) 8 E-mail TEE ey on FERIHER
WTbjzli:te www.atlbattery.com
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Lab Name Dongguan Amperex Technology Limited Central Lab
: HETARERZE A LR E TR R 1S
LIk . ;
; 2 West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
LREER Lab address ; :
. " Guangdong Province, P. R. China
ab Information
LI B HL T B .
86-(0)769-8898 9149 Lab-S ATLB ;
Telephone Number ©) E-mail ab-Service@ATL Battery.com
g k-
Website www.atlbattery.com
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No. Name of test items Test result (Pass/Fail) Remark
1 i R = ,
Altitude simulation Passed
) P IR T £oHs ;
Thermal Passed
5 ) otk ;
Vibration Passed
A i Gl /
Shock Passed
; Sh s ok ,
External short-circuit Passed
p F [E /i G /
Crush/Impact Passed
. I AT ok ,
Overcharge Passed
. L Erfi /
Forced discharge Passed
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* Guo Jiali: Center Director
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Form No.: QF-QSP-LAB-1047-13A




